SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 41/ 15MHz

ctrum
Ref Level 0.00 dém  Offset 17.30 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -42,37 dBm -17.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.15992 MHz -42.44 dBém -17.44 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.17620 GHz ~41.65 dBm -16.65 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.44643 GHz -41.67 dBm -16.67 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96347 GHz -41.08 dBm -16.08 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.9507% GHz -41.19 dBm -16.1% dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -36.68 dBm -11.68 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93276 GHz -36.67 dBm -11.67 d8
7.000 GHz 10,000 GHz 1.000 MHz 2.91093 GHz -36.84 dBm -11.84 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.03503 GHz -36.31 dBm -11.81d8
10.000 GHz 14.000 GHz 1.000 MHz 13.50626 GHz -35.40 dBm -10.40 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89326 GHz -35.36 dBm -10.36 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.66179 GHz -28.91 dBm -3.91 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65329 GHz -28,93 dBm -3.93 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00675 GHz -31.61 dBm -6.61 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00175 GHz -31.31 dBm -6.31 d&
15

Highest Channel / QPSK

Spectrum 2
Ref Level 0.00 dém  Offset 17.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit fheck PARS
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-80 dBm
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Start 30.0 MHz 56008 pts Stop 27.0 GHz
Epurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit \
30.000 MHz 1,000 GHz 1.000 MHz 933,83058 MHz -42.28 dBm -17.28 d&
1.000 GHz 2,475 GHz 1,000 MHz 2,43389 GHz -41.64 dBm -16.64 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,96575 GHz -41,15 dBm -16.15 dB
3.000 GHz 7,000 GHz 1.000 MHz 6,99375 GHz -36.66 dBm -11.66 dB
7.000 GHz 10,000 GHz 1.000 MHz 8,90743 GHz -36.75 dBm -11.75 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.89626 GHz -35.34 dBm -10.34 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.66829 GHz -29.03 dBm -4.03 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00675 GHz -31.48 dBm -6.48 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 41/ 20MHz

ctrum
Ref Level 0.00 dém  Offset 17.30 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs 10 dBre—BAURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
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-50 dBm
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 913.31834 MHz -42.44 dBm -17.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -42,37 dém -17.37 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.44560 GHz -41.49 dBm -16.49 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.44090 GHz -41.63 dBm -16.63 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95165 GHz -41.20 dBm -16.20 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.96090 GHz -41,07 dBm -16.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -36.60 dBm -11.60 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93926 GHz -36.42 dBm -11.42 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.90243 GHz -36.80 dBm -11.80 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.72763 GHz -36.92 dBm -11.92 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90426 GHz -35.33 dBm -10.33 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89376 GHz -35.23 dBm -10.23 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65479 GHz -29.14 dBm -4.14 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65679 GHz -29.00 dBm -4,00 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -31.26 dBm -6.26 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.01475 GHz -31.30 dBm -6.30 d&

Highest Channel / QPSK

Spectrum 2
Ref Level 0.00 dém  Offset 17.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit fheck PARS
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-50 de:
-60 dBs
-70 dém
-80 dBm
-90 de:
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Epurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit \
30.000 MHz 1,000 GHz 1.000 MHz 99442529 MHz -42,29 dBm -17.29 d&
1.000 GHz 2,475 GHz 1,000 MHz 2,47297 GHz -41,67 dBm -16.67 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,95905 GHz -40,91 dBm -15.91 dB
3.000 GHz 7,000 GHz 1.000 MHz 5.91876 GHz -36.71 dBm -11.71 dB
7.000 GHz 10,000 GHz 1.000 MHz 8,91493 GHz -36.87 dBm -11.87 dB
10.000 GHz 14,000 GHz 1.000 MHz 13,90926 GHz -35.31 dBm -10.31 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64379 GHz -29.09 dBm -4.09 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00125 GHz -31.19 dBm -6.19 dB
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ssamon s, FCC RADIO TEST REPORT Report No. : FG370621-01B
Frequency Stability
Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0035
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0017
PASS
-10 Normal Voltage 0.0033
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Battery End Point 0.0022
Note:

1. Normal Voltage = 4.0 V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A10-21 of 21
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG370621-01B

LTE Band 66

Peak-to-Average Ratio

Mode

Mod.

LTE Band 66 / 20MHz

RB Size

QPSK
Full RB

16QAM 64QAM

256QAM

Limit: 13dB

Middle CH

Full RB Full RB

Full RB

Result

4.90

5.83 6.35

PASS

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrur 42 Spectrur o
Ref Level 30.00 GBm  Offset 12,40 b Ref Level 30.00 GBm  Offset 12,40 b
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EEREERE N
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FAX : 886-3-328-4978

Page Number

: A11-1 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG370621-01B

26dB Bandwidth

LTE Band 66 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.22 1.22 3.02 3.06 | 4.89 4.84 9.83 9.77 | 14.15 | 14.51 | 19.18 | 19.34

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.23 - 3.03 - 4.76 - 9.93 - 14.12 - 19.14 -

: A11-2 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m . m L
Ref Level 30.00 Gbm  Offset 1240 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE BWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.33 dBm Mi[1] 14.26 dBm
2 1.74449650 GHz - 1.74529090 GHz
ndB 26.00 dB 26.00 dB
. Taaaniii) daetl et 1.222400000 MHZ| 10 R W A 1.222400000 MHZ|
Q factor 1427.1 f Qfactor | 1427.8)
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CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1.7444965 GHz 15.33 dbm ndB down 1.2224 WHz ML 1 1.7452009 Ghz 14.26 dem ndB down 1.2224 WHz
TL 1 17443874 GHz -10.75 dém ndg 26,00 dB TL 1 1.7443902 GHz -1161 dBm ndg 26,00 dB
T2 i 17456098 GHz -10.82 dém q factor 1227.1 T2 i 1.7456126 GHz 11,68 dém q factor 1427.8
L JU ] L JU ] -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.40 oB & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.48 dBm mi1] 15.67 dBm
1.74439460 GHz, 1
2 2
2 - X nds___ X 6.00 dB =@
. T - e R 2.015000000 MHZ| - o P T 2.056900000 MHZ]
T Q factor ! 576.6 ] Q factor 570.9
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60 df -60 di
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 1.7443946 GHz 16.48 dom nd@ down 3.016 MHz [ 1 17453357 GHz 15.67 dem nd@ down 3,066 MHz
T 1 1,7424895 GHz -9,50 dBm nd8 26.00 d& T 1 1,7434655 GHz -10,42 dBim nd8 26,00 d8
T2 1 17465045 GHz -9.54 dbm q factor 576.6 T2 1 1.7465225 GHz -10.26 dam q factor 570.9

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

m - im -
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.40 oB & RBW 100 khz
o att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0 e BWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.33 dBm [EEEY 13.63 dBm
. 1.74334200 GHz, - 1.74522000 GHz,
v nds 26.00 dB i nds 26.00 dB
Sy Ponn B 1.885000000 MHZ] o o Pl mn e B +.835000000 MH2,
Q factor ‘l 356.9 I - Qfactor 360.9
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CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 1.743342 GHz 15.33 dém nd@ down 4,885 MHz [ 1 1.74522 GHz 13.63 dem nd@ down 4,635 MHz
T 1 1,742552 GHz -10.97 darm nds 26,00 d8 T 1 1.742572 GHZ -12,18 dam nds 26,00 d8
T2 1 1.747438 GHz -10.90 dBm q factor 356.9 T2 1 1.747408 GHz -12.10 dBm q factor 360.9
L JU ] L JU e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

m - m 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.58 dBm mi1] 15.88 dBm
2 . 1.7461990 GHz - . 1.7424230 GHz
vy nds 26.00 dB ndg_ 26.00 dB
_ il S ATE A 9.830000000 MHZ| 0 Bl Rt IR AT Y 9.770000000 MH|
Q factor 177.9) Q factor \ 178.9
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CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1,745 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1.746199 GHz 15.58 dbm ndB down 9,63 MHz ML 1 1.742423 GHz 15.88 dem ndB down 9,77 Whz
TL 1 1,740085 GHz -9.98 dBm ndg 26.00 dB T 1 1.740145 GHz -10,59 dBm ndg 26.00 dB
T2 i 1749915 GHz -11.00 dém q factor 177.6 T2 i 1748815 GHz -9.77 dém q factor 178.3
L JU ] - L JU ] -
G m il
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.04 dBm mi1] 13.65 dBm
2 L 1.7467980 GHz - 1.7504250 GHz
Y nds 26.00 dB ndB 76.00 dB
_ AN L Ao, | el W 14.146000000 MHz 104 1 . e | s e P s, 14.505000000 MHz
] Q factor 123.5 i Q factor | 120.7)
| | / \
o |
i 2 !
10 d s L 1
/ i
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_r T T atan: T e i A e
-s0 -s0
60 d 60 di
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1,745 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 L.746798 GHz 15.94 dém ndp down 14146 biHz Ml i 1.750425 GHz 13.65 dém ndp down 14,505 MiHz
TL 1 1737957 GHz 10,49 dem nds 26,00 d& 1 1 1.737597 GHz -12,21 dém nds 26.00 d8
T2 i 1752103 GHz -10.09 dém q factor 123.5 T2 i 1.752103 GHz 13,03 dém q factor 120.7
L JU ] - L JU ] -

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

m - im -
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.40 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.66 dBm mi1] 13.81 dBm
. 1.7530720 GHz - 1.7508340 GHz
= nds o 26.00 dB “ nd ML 26.00 dB
oy N O 19.181000000 MHz| o al s . LY - L P 19.341000000 MHz|
0 } ATV b 10 A T s
o 0 da: T t
] \
B + p T '
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20 -20
bve Mo s ‘t'{ \*v q A AL L% i
MM Ladhaaiat S ™ VAWV A [V g
-40 dBmv -40 dBm.
50 -50
-60 df -60 di
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1.753072 GHz 13.66 dém nd@ down 18161 MHz [ 1 1.750834 GHz 13.31 dém nd@ down 18,341 MHz
T 1 1,73537 GHz -12.19 dam nds 26,00 d8 T 1 1.73533 GHz -12,68 darm nds 26,00 d8
T2 1 1.75455 GHz -12.08 dBm q factor 91.4 T2 1 1.75487 GHz -12.49 dBm q factor 90.5
L JU ] L JU ] e

TEL : 886-3-327-3456 Page Number 1 A11-4 of 29
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG370621-01B

LTE Band 66

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

m - m -
Ref Level 30.00 Gbm  Offset 1240 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 100 kHz
o att 0GB BWT  53.2us @ VBW 100 kHz  Mode Auto FFT e att E sWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.27 dBm Mi[1] 14.38 dBm
1.74470630 GHz 1 9780 GHz
2 2
2 ” ndB 26.00 dp| =@ ndB 26.00 dp|
_ AW, R e B A 1.233600000 MHZ| 10 PR~ 2.027000000 MHz
/ Qfactor | 14144 Q factar 576.5)
o T I 0 d8s
10 d . ’f e 10 d ki
H \ X
/ \ \
-20 T -20
n .\ ~ -~ ~
a0 02 RPOEYY: PV A . . o \_
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1.7447063 GHz 14.27 dbm ndB down 1.2336 WHz ML 1.7451978 Ghz 14.38 dem ndB down 3.027 WHz
TL 1 17443318 GHz -11,90 dém ndg 26.00 dB T 1 1.7434895 GHz -11,89 dBm ndg 26.00 B
T2 i 17456154 GHz -11.81 dém q factor 1214.4 T2 i 1.7465165 GHz 11,59 dém q factor 576.5
L JU ] L JU ] -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.12 dBm mi1] 13.88 dém
2 1.74700800 GHz - 1.7467980 GHz
ndB M1 6.00 dB) TgHn 26.00 dB)
o " - Byt AP 4.755000000 MHz o A S, AT SN P Y N Y 9.930000000 MHZ|
1od 7 afadtor " TN 367.4) 0 7 Q factor 175.9
o / %l 0ds 1
d 6]
10 v
\
-20
3 N P
, \ A e frme ]
-40 dBmv
-50 -50
60 df -60 di
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 L.747008 GHz 13.12 dém ndp down 4,755 MHz Ml 1.746798 GHz 13.88 dém ndp down 9,93 MHz
TL 1 1,742632 GHz -12,83 dém nd8 26,00 d& 1 1 1,740065 GHz -12,43 dBim nd8 26.00 d&
T2 i 1747388 GHz -12.97 dém q factor 367.4 T2 i 1748595 GHz 12,14 dém q factor 1756

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

m - im -
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 200 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.06 dBm mi1] 11.72 dem
2 1.7487460 GHz - 1.7398050 GHz
ndB L 26.00 dB W ndB 26.00 dB
A v Kon 14.116000000 MHz b4 Bw 10.141000000 MHz
Al o 4 n
10 ] & factor ¥ 123.9 9 T A A e 7 Ve 90.9
o 0 da: ‘J
} y
!
-20 JI -20 a
P e, At P o | / AP,
AN S VN W™ I o
-40 dBmv
-50 -50
-60 df -60 di
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 L.748746 GHz 13.06 dém ndp down 14,116 biHz Ml i 1.739805 GHz 11.72 dém ndp down 19,141 biHz
T 1 1,737957 GHz -11.23 dam nds 26,00 d8 T 1 1.735529 GHZ -14,42 dam nds 26,00 d8
T2 1 1.752073 GHz -12.87 dém q factor 123.9 T2 1 1.75487 GHz -14.64 dBm q factor 90.9
L JU ] L JU e

TEL : 886-3-327-

3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Occupied Bandwidth

LTE Band 66 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.73 2.71 4.51 4.49 9.03 9.01 13.46 | 13.52 | 17.90 | 17.86
Mode LTE Band 66 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.72 - 4.50 - 9.01 - 13.43 - 17.90 -
Page Number : A11-6 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

m - m -
Ref Level 30.00 cBm  Offset 12,40 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 12.40 o & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.38 dBm mi1] 14.81 dem
. 1.74524340 GHz, - 1.74480140 GHz,
- 1.088111888 MHZ| - occ Bw 1.09090909 1 MHz|
i e e P
10d 10d o ar A
o 0 d8:
/
10 df 10 di
/
20 / 20 /
N - i) N N
<30 T " 30 e .
-40 dBmr -40 dBm.
-50 -50
-60 df -60 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 17452434 GHz 15.38 dém [ 1 1.7448014 GHz 14.31 dem
T 1 1.74446014 GHz 10.47 dBm oce Bw 1.088111888 MHz T 1 1.74445734 GHz 6.64 dBim oce Bw 1.090909091 MHz
T2 1 1.74554825 GHz 8.65 dBm T2 1 1.74554825 GHz 7.80 dBm
L JU ] e L JU ] e
= =
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.40 oB & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.96 dBrm mi1] 16.48 dBm
. 1.74463440 GHz, - 1.746216B0 GHz,
- - By 72727 MHz - 2.709290709 MHz|
P o O TLd o~ - —~ T
L N 2
wd y 10d ¥
/ / i
o - 0 da:
10 df ff 10 df -
-2 ! -20 :
J / \ o o,
=X . — o6 - -
40 dBmy -40 dBm.
-50 -50
60 df -60 di
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1.744634% GHz 16.96 dém [ 1 1.7462168 GHz 16.48 dem
T 1 1.74362737 GHz 10.29 dam oce Bw 2727272727 MHz T 1 1.74364535 GHz 10,17 dam oce Bw 2.709290709 MHz
T2 1 1.74635465 GHz 10.30 dBm T2 1 1.74635465 GHz 9.18 dBm
L JU ] L JU ] e
ctrum 532 5 v Lo
Ref Level 00 dBm  Offset 12,40 dE & RBW 100 kHz Ref Level 30.00 dBm Offset 12.40 dB & RBW 100 kHz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.00 dBm mi1] 14.26 dem
. 5100 GHZ, - 1.74347200 GHz,
B & oce Bw . 2 ”'L oce Bw +.485514486 MHZ,
A Mo E N o N A s L o)
10 ¢ S — P 10d s = -
l !
o - . 0 des -
i
| ) \
10 df = 10 db
| \
20 -20 i A
/ |
- a I o ln s\
AR e el ey v .
-40 dBmv -40 dBm.
50 -50
-60 df -60 di
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T L1.744151 GHz 15.00 dém [ 1 1.743473 GHz 1.26 dem
T 1 1,7427423 GHz 9.04 dBm oce Bw 4,505494505 MHZ T 1 1.7427522 GHz .40 dBim oce Bw 4,485514486 MHZ
T2 1 1.7472478 GHz 9.81 dBm T2 1 1.7472378 GHz 8.01 dBm
L JL ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.28 dBm mi1] 15.02 dBm
=0 5 ) 030960031 Mkt = oce ) 010959011 ki
1| N T 9.030969031 MHz B - rCc B E 989 MHzZ
- . - g L O | T e e
10 d v [ 10 df 7 : - ¢
/ \ / \
o - 0 de:
i 1 7 \
/
104 ] \ 10 di
Y
-20 -20
I 8 P e e P
-an d e a0 d
40 dBm 40 dBm
50 -s0
60 d -60 di
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1,745 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 1.742323 GHz 16.28 dbm ML 1 1.742602 GHz 15.02 dem
TL 1 17404845 GHz 11.31 d8m Occ Bw 9.030969031 MHz T 1 1.7405045 GHz 8,77 dbm Occ Bw 9.010989011 MHz
T2 i 17485155 GHz 10.71 dém T2 i 1.7485155 GHz 9.66 dem
L JU ] L JU -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 12,40 db @ RDW 300 Kz RefLevel 30.00 dbm  Offset 12.40 o & RBW 300 khz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT be At 30 dB SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.78 dBm mi1] 13.91 dem
. 1.7461090 GHz - 1.7464090 GHz
c B . 13456543457 MHz 13516483516 MHz
i e - bl -
0d i IATAVE 10 d : ]
{ |
o T T
I |
|
t
4
4 .
YA VA 1
s A\ Y AW SIViPE
40 dBm:
50 -50
60 df -60 di
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1.746108 GHz 15.78 dém [ 1.746408 GHz 13.91 dem
T 1 1,7382567 GHz 10.30 dBm 0cc Bw 13.456543457 MHz T 1 1,7382567 GHz 8,58 dBm 0cc Bw 13.516483516 MHz
T2 1 17517133 GHz 10.92 dém T2 1 1.7517732 GHz 9.72 dbm
L JLU

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m - im -
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.40 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.29 dBm mi1] 13.39 dBm
. 1.7396450 GHz - 1.7403250 GHz
oce Bw - 17.902097902 MHz oce Bw 17.862137862 MHz
E} Ao, A 3 ! i N R
0d Fofin oo Lo Ji 0 - .
[
o { 0 d8: J ll
\
10 df 10 di JI
20 20 s
Ao . A . I
I P o . By o o "
a0 v A YoE et Y o A
-40 dBmr -40 dBm.
-50 -50
-60 df -60 di
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1,739645 GHz 14.29 dom [ 1 1.740325 GHz 13.39 dem
T 1 1,7360889 GHz 9.22 dam oce Bw 17.902097902 MHz T 1 1.7360889 GHz .67 dBim oce Bw 17.862137862 MHZ
T2 1 1.753991 GHz 11.21 dBém T2 1 1.753951 GHz 7.83 dBm
L JU ] L JU e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

m - m -
Ref Level 30.00 cBm  Offset 12,40 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 12.40 oB & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.82 dBm mi1] 15.15 dem
. 1.74504480 GHz, - . 1.74568930 GHz,
i Occ Bw 1.093706294 MHz, odiaw 2.715284715 MHZ
e e T A
10d T Y - ;
I / 4
o 0 d8: '
] i
10 df 10 di
-20 -20 A
4
e pedfes. - 2o Pt
-40 dBmv -40 dBm.
50 -50
-60 df -60 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 17450448 GHz 13.62 dém [ 1 17456893 GHz 15.15 dem
T 1 1.74446014 GHz 8.18 dam oce Bw 1.093706294 MHz T 1 1.74363337 GHz .87 dBm oce Bw 2715284715 MHz
T2 1 1.74555385 GHz 7.33 dém T2 1 1.74634865 GHz 8.32 dBm
L JU ] e L JU ] e

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

il m il
Ref Level 30.00 cBm  Offset 12,40 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.40 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 13.97 dBm mi1] 14.50 dBm
. 1.74419100 GHz, - . 1.7454200 GHz
oce Bw +.495504496 MHz L oce Bw 9.010989011 MHZ]
A A - A e -
10 d et o e 10 df a -L‘
} f \
] E 0 da: T
/ / \
10 df - 10 d ‘ -
! / \
20 1 -20
] VA P PN
30U = o =
-40 dBmv -40 dBm.
-50 -50
-60 df -60 di
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1744191 GHz 13.97 dém [ 1.74542 GHz 14.50 dem
T 1 17427522 GHz 7.39 darm oce Bw 4,495504496 MHZ T 1 1.7405045 GHz .17 dBm oce Bw 9.010989011 MHz
T2 1 1.7472478 GHz 7.87 dém T2 1 1.7495155 GHz 9.35 dBm
L JU ] L JU ] e

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Ref Level 00 dBm  Offset 12,40 dé & RBW 300 kHz Ref Level 30.00 dBm Offset 12.40 dB & RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.77 dBm mi1] 11.48 dBm
2 1.7482970 GHz - 1.7446000 GHz
obtiaw 13.4265 73427 MHz occ Bw 17.902097902 MHz
10 d 7 "y ot e r‘ 10 o e T S T ¥
| /
o T 0 da: ' ll
/ | / \
10 df 10 di
/ ! 4
+ -20
- AT ™ B AT AT
de ] S R !
40 dBm 40 dem
-50 -50
60 df -60 di
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 1748297 GHz 13.77 dém Ml i 1.7446 Ghz 11.48 dém
T 1 1,7382867 GHz 7.70 darm oce Bw 13.426573427 MHZ T 1 1.736049 GHZ .40 dBim oce Bw 17.902097902 MHz
T2 1 1.7517133 GHz 9.39 dBm T2 1 1.753951 GHz 7.05 dBm
L JL ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Conducted Band Edge

LTE Band 66 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectr || Spectrum 5]
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURLOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F -1 20 GBH‘.‘P L S
[ [\
10 dém I ‘\ 10 dem ‘ \
ods f t 0 dem ; i
-10 dBm - L -10 dBm
SPURIOUS_LINE_ABS \ {
20 dem L 20 dim 7
-30 dBm -30 dem
ot
A b A "
40 derm = ,. 40 dBfn s e
e S AU 10 RO S P L L e S N N R
derm r/, K Bm \'
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170895 GHz -37.26 dém -24.26 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77978 GHz 21.06 dbrm -5.04 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -34.55 dBm -21.55 8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -31.57 dBm -18.97 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 20.70 dem -9.30 d& 1.781 CHz 1700 GH2 1.00D MHz 170148 GHz 32.53 dBm Ci0 538
I 1 i
Date: 3 10:56:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.40 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 3 PARS Line SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PA 20 dbm
10 dBm ,f“""“‘*‘"“‘*\ 10 dBT b L
| \
0de [{ ‘\ 0 dBm 1
-10 dBm J ‘ -10 dgm -
SPURIOUS_LINE_ABS |‘ l |
20 dem T 20 dipm
\ | | p
-30 dBm st :Bja,r g
0 o W"\"l " i R \'\M o LMM M“n‘h )
1 ! LT P
" Abpnnosai om0 T P Y T
e -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz || Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170897 GHz -28.09 dém -15.09 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77687 GHz 13.23 dBm -16.77 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz -37.45 dém -24.45 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78001 GHz -36.77 dBm -23.77 de
1,710 GHz 1.712 GHz 100,000 kHz 171052 GHz 12.87 dBm -17.13 dB 1.781 CHz 1700 GH2 1,000 Mz 78104 CHe 24 49 dbm 11.49°d8,
i 1 i
10:5B:44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

B

Offset 12.40 dB Mode Auto Sweep

s um

Ref Level 30.00 dBm Offset 12.40 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GliNEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line 'PIIH[.U IS_LINE_ABS PASES
20 dBm 20 dem: /,-
i
10 dBm 10 dBm { \
ode 0 dBm H \
-10 dem -10 dBm
SPURIOUS_LINE_ABS IA
-20 dém -20 dBm J‘
-30 dem -30 dem
2 i N
40 dem o i o e W ML, ey
1. Ao e st st el sy g y "1] . \ i | }
i > e | [ S .
JrJ \'{
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170892 GHz -37.25 dém -24.25 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77977 GHz 20.46 dBm -0.54 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -34.03 dbm -21.03.d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -32.18 dBm -19.18 d8
1.710 GHz 1.712 GHz 100,000 kHz 1.71025 GHz 20,31 dém -9.69 dB 1.781 CHz 1700 GH2 1,000 Mz 78197 CHe ~32.77 dbm 1677 db,
T
I - i 1 o
Date: 10:57:4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.40 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dém Offset 12.40 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGNIECHHEKABS PABS
¥ . . hARS Line _§PURIOUIS_LINE_ABS PASS
20 UIBIF::‘IH PURIOUS INE_ABS PABS 20 dBm
10 dBm [ s, 10 dBmy=r \
odB f \l 0 deBm \\
-10 dem i ! -10 dgm t
SPURIOUS_LINE_ABS { ‘l \
-20 dem 1 -20 dpm
" | \ [
-30 dBm ot \ yg,r ,
e = L Ty
40 dem [ e P e ot 40 dBm o b k‘"\uu,
I
| Ld I Py il panaen— ) I | ) k
“S0°H8m -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -25.99 d&m -12.99 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.77505 GHz 12.13 dBm -17.87 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.70998 GHz -37.44 dBm -24.44 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78001 GHz -35.62 dBm -22.62 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71051 GHz 12.07 dém -17.93 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -24.69 dBm -11.69 dB
Y
)i i )
2023 10:59:43
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
A |
10 dBm { \ 10 dBm { \
b { 1 0 dem B
-10 dBm ! i -10 dBm I
SPURIOUS_LINE_ABS ! \L 4
20 dem LH 20 dim :
-30 dBm -30 dem 4
. . W ) Mﬂ My
40 dem I - i de T
| n i " T Ry e T Wl . \ N
A " b, |
1 /Hv - - nv“‘“
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70900 GHz -37.52 dém -24.52 d 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77977 GHz 20.28 dBm -0.72 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -33.73 dém -20.73 8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -32.66 dBm -19.66 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.04 dem -9.06 d& 1.781 CHz 1.700 GH2 1.00D MHz 170163 GHz 35 86 dBm io-66 B
.
I - I 1 )

11:13:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.40 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dBm r \ 10 dB\{ ‘\
0da / \ 0 dem,
-10 dBm - -10 dgm L
SPURIOUS_LINE_ABS | \ |
-20 dBm - T -20 dbm \
-
-30 dBm ] \ samdam o N
M Sy ‘%
40 dem — = 40 dem i =
P PO AT A
bt e e A N i LN SO NUVUNPY WO VR B
S0 de -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170899 GHz -26.52 dém -13.52 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77966 GHz 11.75 dBm -18.25 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.70868 GHz -36.53 dém -25.53 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78001 GHz -35.50 dBm -22.50 de
1,710 GHz 1.712 GHz 100,000 kHz 1.71069 GHz 11.87 dBm -18.03 dB 1.781 CHz 1700 GH2 1,000 Mz 178101 CHe 24 13 dbm 1113d8
.
)i i )
2023 11:11:36

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A11-12 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem ~ "Mﬁ er m; X _\l
0de HI ) dBm: t
-10 dBm i -10 dBm: &
SPURIOUS_LINE_ABS J l
-20 dem J -20 dBm l
-30 dém B e e -30 dem
]
08 M,,-W-m/ ‘ / \ M .
m = -40 dem -
o IR e ™ .| K Al gt A )
-50 dam -50 dem
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70802 GHz -28.12 dém -15.12 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77872 GHz 9.02 dBm -20.98 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.70995 GHz -29.78 dém -16.78 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -28.87 dBm -15.87 dB
1.710 GHz 1.713 GHz 100,000 kHz 171232 GHz 9.11 dém -20.69 dB 1.781 CHz 1.700 GH2 1,000 Miz 178101 GHz 58,16 dBm it 198
I L i 1 o

LTE Band 66 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] o
Spectr :%:‘ Spectrum =
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.40 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm o 10 dBm———- -
0de /f ‘ dBm: \|
-10 dBm i -10 dBm: E
SPURIOUS_LINE_ABS J i
20 dem 20 dim
]| | e
-30 dBm ity -30 dBm S
faan
et i)
40 dem — S— 40 dem _— ot
! -
P o el fes, | o
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -25.89 dém -12.89 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77872 GHz B.57 dBm -21.43 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -29.55 dBm -16.55 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -29.35 dBm -16.35 dB
1,710 GHz 1.713 GHz 100,000 kHz 171072 GHz &.29 deém -21.71 dB 1.781 CHz 1.700 GH2 1,000 Miz 170100 GHz 58 26 dBm 15998
I J1 £
11:16:23

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A11-13 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 12.40 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.40 dB Mode Auto Sweep

@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 deém P
- "
o ey - w‘
0de {f + dem T
-10 dBm T -10 dBm: %
SPURIOUS_LINE_ABS [ |
20 dem 20 dBm ]
me| | |
-30 dém =4t -30 dém g
M’”’M fr \‘ T,
i,
40 dem T -40 dem .
o AR T RN T
I T ey L% RTRORYIN
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -25.84 dBm -12.84 dB 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77931 GHz 7.08 dbm -22.92 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -30.22 dém -17.22 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -30.00 dBm -17.00 dB
1,710 GHz 1.713 GHz 100,000 kHz 171125 GHz 7,22 dem -22.78 dB 1.781 CHz 1700 GH2 1,000 Miz 178110 GHz 2577 dBm Ci2.77 B
I J1 1 i

D

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A11-14 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr @ (| spectrum L
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm v
v RO P NN R
1 “]
0da f H|[f o e
\
| \
-10 dBm f Il {20 dem
SPURIOUS_LINE_ABS } L \
20 dem l! 20 dBm t
-30 dBm o, | -30 dem ] .
™ R E——
P iy I ; \ |7 e, |
-40 dam, 40 dem o Pabsa
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170639 GHz -26.68 dem -13.63 dB 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77695 GHz 6.68 dBm -23.12 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz ~29.75 dbm -16.75 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -31.06 dBm -13.06 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71268 GHz 7,09 dem -22.01 dB 1.781 CHz 1700 GH2 1,000 Mz 78297 CHe 2639 dbm 1550 d
I - I 1 o

LTE Band 66 /

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr :%:‘ Spectrum =
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.40 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PAES
G | 3 3 DABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
lr..uwvwhm e Lty B e ts LR LIV VEl P
od3 [ l D(‘;Brn ‘\
-10 dBm 10 dem
SPURIOUS_LINE_ABS f \ 1
“20 dem / 20 dBm ‘\
-30 dem o s -30 dBm g
IR PE— ooy,
e M S
40,08 y — 40 dBm Vo -
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170793 GHz -26.60 dBm -13.60 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77632 GHz 6.19 dBm -23.81 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -32.68 dbm -19.60 d& 1.780 GHz 1.781 GHz 50,000 kHz 1.78001 GHz -31.01 dBm -13.91 dB
1,710 GHz 1.715 GHz 100,000 kHz 171125 GHz 5,82 dém -24.17 dB 1.781 CHz 1700 GH2 1,000 Mz 178112 CHe 26 82 cbm 1562 db
I 1 i
11:31:4

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A11-15 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 5SMHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
20 dBm 20 dem:
10 dBm 10 dBm
FRVIU FRSRYPWY T AP B
b I o || %‘\
|
10 dBm I | 10 dBm %
SPURIOUS_LINE_ABS } \ 1
“20 dem } 20 dBm \
-30 dam o e i -30 dem - [
S—
frarlnt f L R
40 dBIm— ke — -40 dem e .
e L LT
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | Spurious Emissions
__Range Low Range Up RBW Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170784 GHz -27.13 dém -14.13 dB 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77632 GHz 4.01 dBm -25.00 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz ~33.68 dbm -20.60 d& 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -34.04 cBm -21.04 dB
1.710 GHz 1.715 GHz 100,000 kHz 171318 GHz 5.15 dBm -24.85 dB 1.781 CHz 1700 GH2 1,000 Mz 78100 CHe 28 82 cbm 1362 db
I 1 1 i
Dater 1 Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A11-16 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
o ds e i b Prd bttt Mom gl aiucain] P e S By h]
-10 dBm { \ 10 dBm !
SPURIOUS_LINE_ABS ‘ \ l
[J \ﬂ -?n dBm I\
Sl . stu dem B -~
/ e  —
ol -40 dem
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170338 GHz -27.8% dém -14.89 dB 1.770 GRz 1.780 Ghz 100.000 kHz 1.77533 GHz 411 dBm -25.89 dB
1,709 GHz 1.710 GHz 100,000 kHz 170998 GHz -34.47 dém -21.47 dB 1780 GHz 1781 anz 100,000 kHz 178003 GHz 32.48 dBm lo4ade
1,710 GHz 1.720 GHz 100,000 kHz 171718 GHz 4,15 deém -25.85 dB 1.781 CHz 1700 GH2 1,000 Miz 78114 CHe Z27.76 dBm 1476 db
—
.
I - I 1 )

LTE Band 66 /

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.40 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ods T o et L i b ) e 0 ; e poprecsion
[ \ |
-10 dBm -10 dBm -
SPURIOUS_LINE_ABS l \ |\
20 dem } — [/l -0 dem '
1
\ \
-30 dBm—te P, = J'Jsu dBm e e —
Lt [ i
40 dBm 40 dBm
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Range Up REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170538 GHz -27.62 dém -14.82 dB 1.770 GRz 1.780 Ghz 100.000 kHz 1.77665 GHz 2.63 dBm -27.17 dB
1.709 GHz 1.710 GHz 160.000 khz 1.70589 GHz ~34.48 dbm -21.48 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -34.31 dBm -21.31 d8
1,710 GHz 1.720 GHz 100,000 kHz 171453 GHz 3,37 dém -26.63 dB 1.781 CHz 1700 GH2 1,000 Mz 78292 CHe 7.1 cbm 141308
.
I 1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A11-17 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
08 s plre o | |flo g ” s o
/ \ { 1
-10 dem - I -10 dBm
SPURIOUS_LINE_ABS { ‘ \
-20 dem - \ -30 dBm \
30 AT et / 0 dBm A ]
o —
-40 dBm y -40 dBm ¥
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70861 GHz -28.09 dém -15.09 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77644 GHz 2.11 dBm -27.89 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.70589 GHz -35.25 dbm -22.23 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -35.50 dBm -22.50 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71683 GHz 2.33 dBm -27.67 dB 1.781 GHz 1700 GH2 1,000 Miz 7862 CHe 2777 dBm 1477 db
I it [ 2

Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A11-18 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ods LN R o metniny 0 der Mo ot Ao g o,
-10 dem ! \ ~10 dBm \
SPURIOUS_LINE_ABS ‘ | ‘
20 dem | 20 dem t
Mm H’J ll") /J ‘ i
. &1 (|| 520 dem E
T [ e
40 dBm 40 dBm
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 1.70878 GHz -21,96 dem -8.06 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.76098 GHz 2.30 dBm -27.70 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70885 GHz -27.00 dam -14.00 d8 1.780 GHz 1.781 GHz 200.000 kHz 1.78002 GHz -20.53 dBm -16.56 de
1,710 GHz 1.725 GHz 100,000 kHz 1.71620 GHz 2.17 deém -27.83 dB 1.781 CHz 1700 GH2 1,000 Mz 78108 CHe 55 25 dhm 1595 b,
S
.
I - I 1 o

LTE Ba

nd 66 /

15MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.40 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE CLINEKABS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS_) INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ode { - I \ Py —— . .
-10 dém f | -10 dem \
SPURIOUS_LINE_ABS J I ‘
-20 dem | \ -20 dBm
e |
-30 dem, i : k —gu dBm £
\-‘M N

-40 dem -40 dBm
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||| start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -23.68 dbm -10.68 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.76721 GHz 1.60 dBm -28.40 dB

1.709 GHz 1.710 GHz 200,000 kHz 1.70988 GHz -28.67 dm -15.67 8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -31.28 dBm -19.28 dB

1.710 GHz 1.725 GHz 100,000 kHz 172119 GHz 1.67 dém -26.33 dB 1.781 GHz 700 GHz 1,000 Miz 78102 CHe 28,82 dBm RENTRT

'
i it w
11 5:235

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A11-19 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 66 / 15MHz / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = ||| Spectrum v
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dém 10 dem
0da T 5 s 0 dpmc e <
-10 dBm | ﬂ -1 dem \
SPURIOUS_LINE_ABS J | \
20 dem | 1 20 dem
kol M Jl’ . 0 dm \l\ i e i o]
iy S
40 dBm 40 dem
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -24.62 dém -11.82 d8 1.765 GRz 1.780 Ghz 100.000 kHz 1.77266 GHz 0.65 dBm -20.35 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -30.30 dBm -17.30 8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -32.32 dBm -19.32 dB
1,710 GHz 1.725 GHz 100,000 kHz 172393 GHz 0,58 dem -29.42 dB 1.781 CHz 1700 GH2 1,000 Miz 78115 CHe Z27.65 dBm 1469 B
I J1 1 i
Date: 11:41:49 Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A11-20 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621

-01B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
0 ds ‘ . 1 0 - :
-10 dBm | | —lidan- ]‘
SPURIOUS_LINE_ABS J \ |
-20 dam J' T -2? dBm I ]
s |
M M L \ “""—#-.._-_

-30 dBm o (1 o dem L} Moo,
40 dBm 40 dBm
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.700 Gz 1.700 GHz 1.000 MHz 170891 GHz -19.67 dém -6.87 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77406 GHz 1.03 dbm -28.97 dB

1.709 GHz 1.710 GHz 200.000 kiz 1.70556 GHz -24.65 dbm -11.65d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78024 GHz -28.10 dBm -15.10 dB

1,710 GHz 1.730 GHz 100,000 kHz 172414 GHz 1,27 dBm -28.73 dB 1.781 CHz 1700 GH2 1,000 Mz 78142 CHe ~52.81 cbm o1 db

S
.
I - i 1 o
Date: 3

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Spectrum

Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.40 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ode PG T v n\ 0 dBm—rr ~ = A r\-w‘,l
-10 dBm [ 711 dBm
SPURIOUS_LINE_ABS [ \ \
20 dem ! -20 dBm
R Bw—— ;) ] ] I\ i)
dBm ol “ —,3‘6 dBm
40 dBm 40 dBm
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
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LTE Band 66 / 20MHz / 64QAM
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1.700 GHz 1.700 GHz 1.000 MHz 170899 GHz -22.72 dém -9.72 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.76700 GHz -1.09 dBm -31.00 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70571 GHz -28.01 dém -15.01 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -30.69 dBm -17.89 dB
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Conducted Spurious Emission

LTE Band 66 / 1.4MHz

Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 802.94603 MHz -47.22 dBm -34.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -47.22 dBm -34.22 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -47.06 dBm -34.06 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60922 GHz -47.46 dBm -34.46 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.95101 GHz -46,20 dBm -33,20 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.06795 GHz -46.15 dBm -33.15 dB
3.000 GHz 5.000 GHz 1.000 MHz 8.50526 GHz -41.85 dBm -28.85 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99792 GHz -41.78 dBm -28.78 db
9.000 GHz 13.000 GHz 1.000 MHz 10.66804 GHz -41.02 dBm -28.02 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.47632 GHz -41.25 dBm -28.25 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65524 GHz -33.63 dBm -20.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64815 GHz -33.88 dBm -20.88 dB&
T bl
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1.000 GHz 1,700 GHz 1.000 MHz 1,56549 GHz -47.35 dBm -34.35 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.96472 GHz -46.13 dBm -33.13 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.91692 GHz -41.86 dBm -28.86 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64304 GHz -40.98 dBm -27.98 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65274 GHz -34.00 dBm -21.00 dB
m
{ Lo
Date: 19.0CT.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A11-23 of 29



SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01

B

LTE Band 66 / 3MHz

n trum
Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10185 MHz -47.24 dBm -34.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 922.68116 MHz -47.28 dBm -34.28 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -47.14 dBm -34.14 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.02081 GHz -47.36 dBm -34.36 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.52120 GHz -45,98 dBm -32,98 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,46475 GHz -46,08 dBm -33,08 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98792 GHz -41.82 dBm -28.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52642 GHz -41.80 dBm -28.680 db
9.000 GHz 13.000 GHz 1.000 MHz 12.46282 GHz -40.9¢ dBm -27.94 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65229 GHz -41.20 dBm -28.20 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.66607 GHz -33.98 dBm -20.98 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.66065 GHz -33,94 dBm -20,94 d&
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1.000 GHz 1,700 GHz 1.000 MHz 102851 GHz -47.56 dBm -34.56 dB
1.790 GHz 3,000 GHz 1.000 MHz 1,79141 GHz -45.34 dBm -32.34 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.99392 GHz -41.76 dBm -28.76 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.68254 GHz -41.30 dBm -28.30 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65190 GHz -33.55 dBm -20.55 dB
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LTE Band 66 / 5SMHz

n trum
Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 943.04098 MHz -47.36 dBm -34.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.10485 MHz -47.33 dBm -34.33d8
1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -46.27 dBm -33.27 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66869 GHz -47.52 dBm -34.52 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99859 GHz -45,88 dBm -32,88 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,06754 GHz -45,85 dBm -32.85 dB
3.000 GHz 2.000 GHz 1.000 MHz 8.80926 GHz -41.73 dBm -28.73 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91992 GHz -41.78 dBm -28.78 db
9.000 GHz 13.000 GHz 1.000 MHz 12.59430 GHz -40.95 dBm -27.95 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63080 GHz -40.86 dBm -27.86 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65565 GHz -33.78 dBm -20.78 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64309 GHz -33.30 dBm -20.80 dB
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1.000 GHz 1,700 GHz 1.000 MHz 1.60642 GHz -47.55 dBm -34.55 d8
1,790 GHz 3.000 GHz 1.000 MHz 2.94214 GHz -46,28 dBm -33.28 dB8
3.000 GHz 9.000 GHz 1.000 MHz 7.71836 GHz -41,83 dBm -28.83 d8
5.000 GHz 13,000 GHz 1.000 MHz 10.66554 GHz -41,08 dBm -28.08 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.65190 GHz -33.65 dBm -20.65 dB
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LTE Band 66 / 10MHz
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.40 dB Mode Auto Sweep
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Ref Level 0,00 dBm
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Offset 12.40 dB Mode Auto Sweep
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 831.54673 MHz -47.21 dBm -34.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 940.13243 MHz -47.26 dBm -34.26 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69703 GHz -47.33 dBm -34.33 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61342 GHz -47.64 dBm -34.64 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.96674 GHz -45,90 dBm -32,90 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.07399 GHz -46.17 dBm -32.17 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.70036 GHz -41.78 dBm -28.75 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91492 GHz -41.61 dBm -28.61 db
9.000 GHz 13.000 GHz 1.000 MHz 12.47382 GHz -41.19 dBm -28.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.45882 GHz -41,02 dBm -28.02 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -33.78 dBm -20.78 db 13.000 GHz 18,000 GHz 1.000 MHz 17.66274 GHz -33.76 dBm -20.76 dB
)i 2 )i [
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Spectrum 2
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep
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Range low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 957,09895 MHz -47.03 dBm -34.03 dB
1.000 GHz 1,700 GHz 1.000 MHz 1,58963 GHz -47.33 dBm -34.33 dB
1.790 GHz 3,000 GHz 1.000 MHz 2,96835 GHz -46.10 dBm -33.10 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.94842 GHz -41.85 dBm -28.85 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.37108 GHz -41.16 dBm -28.16 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.66649 GHz -33.96 dBm -20.96 dB
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LTE Band 66 / 15MHz

n trum
Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -47.30 dBm -34.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 871.29685 MHz -47.32 dBm -34.32 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -45.35 dBm -32.35dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58823 GHz -47.27 dBm -34.27 d
1,790 GHz 3,000 GHz 1.000 MHz 2.94375 GHz -46,05 dBm -33,05 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,51152 GHz -46,13 dBm -33,13 dB
3.000 GHz 2.000 GHz 1.000 MHz 8.94875 GHz -41.48 dBm -28.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.89451 GHz -41.70 dBm -28.70 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64579 GHz -41.17 dBm -28.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.46532 GHz -41.11 dBm -28.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65232 GHz -33.87 dBm -20.87 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65940 GHz -33.39 dBm -20.89 dB&
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Spectrum 2
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30.000 MHz 1,000 GHz 1.000 MHz 955, 64468 MHz -47.33 dBm -34,33 dB
1.000 GHz 1,700 GHz 1.000 MHz 1,61832 GHz -47.24 dBm -34.24 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.96472 GHz -45.95 dBm -32.95 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.93792 GHz -41.84 dBm -28.84 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64929 GHz -40.94 dBm -27.94 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65357 GHz -33.68 dBm -20.68 dB
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